
Characterization and Tracking of 

Contaminants in Oil Tar Sediments and 

Assessment of Water Treatment 

Technologies for Their Removal 

 

 

by 

 

 

Fei Chen 

 

 

A thesis 

presented to the University of Waterloo 

in fulfillment of the 

thesis requirement for the degree of 

Master of Applied Science 

in 

Civil Engineering 

 

 

 

Waterloo, Ontario, Canada, 2011 

 

 

©Fei Chen 2011 

 



 

ii 

AUTHOR'S DECLARATION 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, 

including any required final revisions, as accepted by my examiners. 

I understand that my thesis may be made electronically available to the public. 

 



 
[...]
exceed MOE standards. According to flow direction of groundwater in the study areas, these 

PAHs will flow into Kettle Creek and Lake Erie, increasing the quantity of oil tar 

contaminated sediments. 

3.2.3.4 Groundwater Quality Analysis Results for Organics 

Phenols were detected at sample sites BH08-4, MW06-1 and MWR-5. Those detected 

concentrations of phenols were observed above the MOE standards. Parameter exceedances 

of benzene were also found at BH08-4, BH08-5, and BH10. One concentration exceedance 

of toluene was found at BH08-5. 

3.2.4 Surface Water Quality Analysis  

3.2.4.1 Sources of Surface Water Data 

In terms of raw water parameters including heavy metals, pesticides and volatile organics, 

the Ontario MOE‘s Drinking Water Surveillance Program (DWSP) is the most 

comprehensive database available. All the parameter exceedances of DWSP data using 

annual maximum for the Elgin Area WTP intake for the sampling period from 1990 to 2008 

are summarized in Table 3.9.  

To investigate the contamination risk of PAH contaminants detected from sediment 

analysis of Kettle Creek, Riggs Engineering Ltd. and Delcan Corporation conducted a single 

water sampling event in 2003 and the same PAHs detected in the sediment analysis were 

monitored. All the available data were summarized in Riggs Engineering Ltd. and Delcan 

(2004). 



 

41 

Stantec Consulting Ltd. (2008) also reviewed and summarized the available data from 

the Provincial Water Quality Monitoring Network (PWQMN), the Great Lakes Surveillance 

Program, beach sampling, and annual reports from regional municipalities. The results from 

this study are also included in the following discussion. 

Table 3.9 Summary of parameter exceedances for DWSP data 

Heavy metal 
ODWQS 

(µg/L) 

Surface water maximum concentration (µg/L) 

1990 1991 1992 1993 1994 1995 1997 1998 

Iron 300 1800 1100 560 3000 1470 1230  948 

Heavy metal 
ODWQS 

(µg/L) 

Surface water maximum concentration (µg/L) 

1999 2000 2002 2004 2005 2007 2008  

Iron  300 411 742   1610 900 267  

3.2.4.2 Surface Water Quality Analysis Results for Heavy Metals  

All the available data were compared to Ontario Drinking Water Quality Standards 

(ODWQS). According to Table 3.9, iron in raw water regularly exceeded ODWQS aesthetic 

objective for sampling period 1990 – 2008. The same findings have been reported by Stantec 

Consulting Ltd. (2008). Treated drinking water concentrations for iron were always lower 

than its aesthetic guideline values. 

3.2.4.3 Surface Water Quality Analysis Results for PAHs 

PAH contaminants including chrysene, fluoranthene, naphthalene, pyrene, 1-

methylnaphthalene were detected in water at the sampling location which was situated in 

Kettle Creek across the deepest point in the channel where oil tar contaminated sediment has 

reached. However, none of them exceeded the ODWQS criteria (Stantec Consulting Ltd., 

2008). 

3.2.5 Contaminant List (Guidelines and Regulations) 

Based on the above analysis, all the potential contaminants which originated from oil tar 

contamination site (Table 3.2) and exceed any of the various regulatory criteria that exist for 

groundwater, surface water, soil, and sediment, have been identified as contaminants of 



 

42 

concern for Elgin area intake protection zones and are summarized in Table 3.10. Also, the 

drinking water guidelines/standards for these contaminants have been included. 

Table 3.10 List of possible contaminants and drinking water guidelines/standards if any 

Contaminant Ontario MOE
a
 

MAC or IMAC 

Health Canada
b
 
 

MAC (mg/L) 

USEPA
c 

MCL or TT (mg/L) 

WHO 
d 

(mg/L) 

Heavy Metals     

Antimony 0.006(IMAC) 0.006 0.006 0.02 

Arsenic  0.025(IMAC) 0.010 0.010 0.01 (P)* 

Cadmium 0.005 0.005 0.005 0.003 

Chromium 0.05 0.05 0.1 0.05 (P)* 

Copper 1.0
e
 ≤ 1.0

e
  TT5; AL = 1.3 2 

Iron 0.3
e
 ≤ 0.3

e
 0.3

e
 0.3

e
 

Lead  0.01 0.01 TT5; AL = 0.015 0.01 

Nickel  N/A N/A 0.1 0.07 

Selenium 0.01 0.01 0.05 0.01 

Vanadium N/A N/A N/A N/A 

Zinc 5.0
e
 ≤ 5.0

e
 5

e
 5

e
 

Organic     

Benzene  0.005 0.005 0.005 0.01 

Toluene 0.024 ≤0.024
e
 1.0 0.70(C)

*
 

Phenols N/A N/A N/A N/A 

PAHs  N/A 0.0002 0.0002 

Acenaphthene  N/A N/A N/A N/A 

Anthracene N/A N/A N/A N/A 

Benzo(a)anthracene N/A N/A 0.0001(P)* N/A 

Benzo(a)pyrene 0.00001 0.00001 0.0002(P)* 0.0007 

Benzo(b)fluoranthene N/A N/A 0.0002(P)* N/A 

Benzo(g,h,i)perylene N/A N/A N/A N/A 

Benzo(k)fluorathene N/A N/A 0.0002(P)* N/A 

Chrysene N/A N/A 0.0002(P)* N/A 

Dibenzo(a,h)anthracene N/A N/A 0.0003(P)* N/A 

Fluoroanthene N/A N/A N/A N/A 

Fluorene N/A N/A N/A N/A 

Ideno(1,2,3-cd)pyrene N/A N/A 0.0004(P)* N/A 

Naphthalene N/A N/A N/A N/A 

Phenanthrene N/A N/A N/A N/A 

Pyrene  N/A N/A N/A N/A 

 



 

43 

N/A: No standard or guideline  

AL = Action Level  
a
Ontario MOE, 2006a. Technical Support Document for Ontario Drinking Water Standards, 

Objectives and Guidelines. MAC is maximum acceptable concentration and IMAC is the interim 

maximum acceptable concentration (Ontario MOE, 2006a) 
b
FPT Committee on Drinking Water (2008), Guidelines for Canadian Drinking Water Quality – 

Summary Table. MAC is maximum acceptable concentration (FPT Committee on Drinking Water, 

2008). 
c
From USEPA (2009),  National  Primary Drinking Water Regulations.  

d
World Health Organization (WHO) (2008),  Guidelines for Drinking Water Quality, third edition    

e
Aesthetic objectives (AO) and Operational Guidance (OG) values (FPT Committee on Drinking 

Water, 2008).  

(P)* = provisional guideline value because there is evidence of a hazard but the available 

information on health effects is limited. 
(C)* = concentrations of the substance at or below the health-based guideline value may affect the 

appearance, taste or odour of the water, resulting in consumer complaints. 

 

According to the sources used to compile Table 3.10, there are no guidelines or 

standards value specified for vanadium, phenol, and some of the PAHs, including 

acenaphthene, anthracene, benzo(g,h,i)perylene, fluoroanthene, fluorine, naphthalene, 

phenanthrene, and pyrene. These contaminants in Table 3.10 could potentially impact the 

water intake for the Elgin Area WTP. Fortunately, water quality sampling results have 

confirmed that treated water quality has not been impacted in years for which data are 

available. 

3.3 Existing Treatment Units at Water Treatment Plant  

The Elgin Area Primary Water Supply System (EAPWSS) is owned by the EAPWSS Joint 

Board of Management which is administered by the City of London. The supply system was 

constructed in 1969 with a series of expansions and improvements in the following decades, 

including capacity expansion and installation of a zebra mussel control system, fluoridation 

system and baffle curtains (in clear well) (EAPWSS, 2008).  

The EAPWSS is classified as a large municipal residential water system and supports two 

distinct groups of users including the City of London and area municipalities (Stantec 

Consulting Ltd., 2008). Approximately 94,400 people are supplied with drinking water from 

Elgin Area WTP and the raw water is solely obtained from Lake Erie (EAPWSS, 2008). The 

type A (Great Lakes) intake is situated 7.9 m below low water datum for Lake Erie and is 



 

44 

located 1200 m offshore (Stantec Consulting Ltd., 2009b).The capacity and flow data for 

EAPWSS are summarized in Table 3.11. 

Table 3.11 Capacity and flow data for the EAPWSS 

Parameter m
3
/d 

Design capacity 91,000 

Average day treated flow 47,162 

Average day raw flow 49,356 

Maximum day treated flow 59,589 

Maximum day raw flow 63,571 

 

The major components of the EAPWSS include the raw water intake, low lift pumps, raw 

water pipeline, rapid mix and flocculation tanks, sedimentation tanks, dual media filters, UV 

disinfection system, clearwell, highlift pumps, backup power, plant drain, Supervisory 

Control and Data Acquisition (SCADA) system, storage reservoir, and a booster pumping 

station. The low lift pumping station, which is situated on the shore of Lake Erie, is located 

approximately 1.1 km south of the WTP (EAPWSS, 2008). A concrete pressure pipe with 

1500 mm diameter extends from the low lift pumping station approximately 1.3 km into 

Lake Erie to draw raw water from the lake (EAPWSS, 2008). The raw water is transferred 

from the low lift pumping station to the pre-treatment process of the WTP via a raw water 

pipeline approximately 1.4 km long. The plant drain, which can be temporarily used as an 

alternate intake and supply line under emergency conditions, is a 300 m steel and concrete 

pipe with a diameter of 900 mm (EAPWSS, 2008). The detailed capacity and flow data for 

waterworks in EAPWSS are summarized Table 3.12. 

The Elgin Area WTP is a conventional Class IV water treatment plant. The treatment 

processes in the WTP include pre-chlorination, screening, powdered activated carbon 

addition (as required), coagulation-flocculation, sedimentation, filtration, UV disinfection (as 

required), post-chlorination and fluoridation (Figure 3.7). 

 

 

 



 

45 

Table 3.12 Capacity and flow data for the Elgin Area Water Treatment Plant 

Parameter m
3
/d 

Raw water intake 182,000 

Low lift pumps 91,000 

Raw water pipeline 91,000 

Rapid mixing tanks 91,000 

Flocculation tanks 91,000 

Sedimentation tanks  91,000 

Dual media filters 91,000 

UV disinfection system 91,000 

Clearwell 91,000 

Highlift pumps 91,000 

St. Thomas storage reservoir  27,000 

St. Thomas booster pumping station 45,000 

 

 

Figure 3.7 Treatment Processes in the Elgin Area WTP (Lake Huron and EAWSS, 2009) 



 

46 

3.3.1 Pre-chlorination 

Chlorine, which can kill most potential pathogens and provide some taste and odor control, is 

utilized as the main disinfectant and is provided on a continual basis. Prior to injection, 

liquefied chlorine gas stored at the chlorine facility is converted to hypochlorous acid and 

then added at the settled water conduit through a 38mm diffuser. 

3.3.2 Coagulation 

The primary coagulant is acidified aluminum sulfate (alum). The coagulation process utilizes 

4 concrete flash mixing tanks with 2 tanks per pre-treatment module. The design parameters 

for the flash mixing tank are summarized as follows: 

Table 3.13 Design parameters for flash mixing tank (EAPWSS) 

Design Parameter Value 

Number of stages 2 

Length 2.4 m 

Width 2.4 m 

Surface water depth (SWD) 3.0 m 

3.3.3 Flocculation  

There are 4 concrete flocculation tanks with 2 tanks per pre-treatment module. The design 

parameters of each mixing tank are summarized as follows: 

Table 3.14 Design parameters for mixing tank (EAPWSS, 2008) 

Design Parameter Value 

Number of stages 2 

Length 7.8 m 

Width 6.1 m 

SWD 3.0 m 

3.3.4 Sedimentation 

There are 2 concrete sedimentation tanks which are manually cleaned. Those sedimentation 

tanks can help remove the flocculated solids through settling process prior to filtration. All 

the sludge from sedimentation tank is conveyed to the plant drain. The design parameters of 

each tank are summarized as follows: 



 

47 

Table 3.15 Design parameters for each sedimentation tank (EAPWSS, 2008) 

Design Parameter Value 

Length 60.96 m 

Width 16 m 

Area 4.1 m
2
 

Capacity 45.4 m
3
/d 

3.3.5 Filtration  

The plant has 4 dual media rapid rate filters. The media consists of anthracite over sand and 

has a clay block underdrain. The design parameters of each filter are summarized as follows: 

Table 3.16 Design parameters for each rapid rate filter (EAPWSS, 2008) 

Design Parameter Value 

Length 15.9 m 

Width 6.1 m 

Area 97 m
2
 

Sand media depth 150 – 230 mm 

Anthracite media depth 740 mm 

3.3.6 Post-chlorination  

Aqueous chlorine is utilized as the primary disinfectant and a free chlorine residual in the 

distribution system is maintained between 1.0 and 1.5 mg/L (EAPWSS, 2008). UV 

disinfection is only applied as required to meet CT (product of concentration and time) 

requirements. The design parameters for the clearwell are summarized as follows: 

Table 3.17 Design parameters for clearwell (EAPWSS, 2008) 

Design Parameter Value 

Length 28.6 m 

Width 26.7 m 

SWD 3.65 m 

Capacity 2.7 m
3
 



48 

Chapter 4 

Source Identification and Pathway Delineation of Oil Tar 

Contaminated Sediments Using FALCON Analysis  

4.1 Introduction 

Between 1920 and 1950 an oil/coal gasification plant operated on a property adjacent to 

Kettle Creek about 1 km from the mouth of Port Stanley harbour on Lake Erie in Ontario, 

Canada (Figure 4.1). Oil tar wastes from the gasification plant were stored on the site until it 

was abandoned in 1987. At that time the Ontario Ministry of the Environment (MOE) 

determined that the site was contaminated with heavy metals and polycyclic aromatic 

hydrocarbons (PAHs) and that some of this waste had been flowing into Kettle Creek 

through the George Street drain in the town of Port Stanley for an undetermined period of 

time. The site was completely remediated in 1995 and the flow of contaminated water from 

the drain into the creek ceased. However, sediment sampling revealed the presence of heavy 

metals and PAHs in Kettle Creek at the point of contaminant input, downstream in both an 

inner and outer harbour, and in Lake Erie where the creek discharges. From a source 

protection perspective, there was an interest in assessing contaminated sediment transport 

within the Elgin Area Drinking Water Treatment Plant intake protection zones (IPZs). This 

water treatment plant provides water to about 94,400 consumers in part of the City of London 

(Ontario) and some surrounding municipalities. 

 

A manuscript related to this chapter was submitted to the journal Science of the Total Environment on 

April 6
th
, 2011.



49 

 

Figure 4.1 Sample sites within the Port Stanley study area including the drinking water intake in Lake Erie (excluding those used for 

the source fingerprint shown in Figure 4.2). Differing sample designations represent different sample campaigns (Adapted from 

Stantec Consulting Ltd., 2009a)



50 

 

Figure 4.2 Port Stanley area showing Kettle Creek, inner and outer harbours, break walls, and Lake 

Erie with the source fingerprint sample sites (SS1-SS11)



51 

Port Stanley is situated on the north bank of Lake Erie and is frequently exposed to 

westerly and south-westerly winds, with occasionally strong but less frequent winds from the 

south through east. The wave height distributions are generally consistent with wind 

distributions (Stantec Consulting Ltd., 2009b). The outer harbour structure at Port Stanley is 

the predominant feature of the local shoreline and is protected by two break walls, one to the 

west and the other to the east (Figures 4.1 and 4.2). The flow from Kettle Creek can enter 

Lake Erie through one of two exits in the break walls. Along with the hydrodynamic patterns 

in Lake Erie and Kettle Creek, the harbour structure substantially influences local currents in 

the near shore region and sedimentation patterns in the study area. 

Polycyclic aromatic hydrocarbons (PAHs) and heavy metals represent two highly 

persistent groups of organic and inorganic contaminants in the natural environment. Because 

of their wide distribution and potential toxicity in humans and ecosystems, they have 

received considerable attention. In many cases, heavy metals coexist with PAHs due to 

common sources such as automobile exhaust and oil/coal gasification (Wang et al., 2004; 

Morillo et al., 2008). The coexistence of these two groups of contaminants may amplify the 

potency of the contamination and increase the complexity of remediation efforts. At 

sufficiently high concentrations or in certain forms or combinations, heavy metals may 

inhibit or even prevent the biodegradation of PAHs by naturally-occurring microorganisms 

(Wang et al., 2004; Thavamani, et al., 2011). For example, Wild et al. (1991) reported that 